

TEST CERTIFICATE

No. 230009654

Requested as basis for the application for the proof of usability

English version

Sponsor

LG Hausys Europe GmbH
12 Avenue des Mogines
1213 Petit-Lancy
Schweiz

Date of order: 21.08.2014
Date of sampling: Samples for the test were sent in by the sponsor.
Receipt of the specimens: 19.08.2014
Date of the tests: 09.10.2014, 13.10.2014

Order

Testing concerning „Schwerentflammbarkeit“ (building material class B1) according to DIN 4102-1 (May 1998)

Description / name of the test specimen

Solid, acrylic mineral material boards named "HI-MACS®"

Applied test procedure

DIN 4102-1 (May 1998)

The validity of this test certificate ends on 09.11.2019.
This test certificate does not replace the „allgemeines bauaufsichtliches Prüfzeugnis“ that is possibly required.
The test results only relate to the above named product.
Any change in form or content to a test certificate can only be made by the approval of MPA NRW.
A reproduction in parts of a test certificate is only allowed with permission of MPA NRW.
This test certificate includes 7 pages and 1 annex.